
REFERENCE GUIDE

DIFFERENTIAL ASSEMBLY

804173

804173

804173

804174 

804173 

804188 

804174

804173 

804188

804176

804176

#804171 Complete differential unit



FRONT ASSEMBLY

1
1

0
1

0
9

1
1

0
1

3
0

8
0

4
1

6
0

1
1

0
1

0
0

1
1

0
1

0
4

1
1

0
1

3
1

8
0

4
1

2
0

9
0

3
2

3
1

8
0

2
2

6
0

 -
 8

0
2

6
1

 o
p

t

1
6

4
9

1
1

0
1

0
8

8
0

4
1

5
7

9
0

3
2

3
1

1
1

0
1

2
4

 

1
1

0
4

0
1

4
0

1
1

3
4

8
0

4
1

3
1

1
1

0
1

2
2

8
0

4
1

2
4

8
0

4
1

3
0

4
0

1
1

3
4

8
0

8
2

1
4

 

8
0

4
1

1
7

8
0

4
1

4
1

 o
p

t

8
0

4
1

1
8

8
0

4
1

4
2

 o
p

t
8

0
4

1
4

3
8

0
4

1
4

4
 o

p
t 

1
3

1
2

 

9
0

3
3

4
3

 

1
1

0
1

1
6

 

8
0

3
2

4
0

8
0

4
1

6
1

8
0

4
1

5
3

 

1
3

4
6

 8
0

4
1

6
7

 

1
3

4
6

 

8
0

4
1

5
3

 

8
0

4
1

6
6

 

1
1

0
3

0
3

 

8
0

4
1

1
3

8
0

4
1

1
3

1
1

0
2

0
7

 

1
3

4
2

 
8

0
4

1
3

5
 

1
1

0
1

0
4

 
8

0
4

1
3

4
 

1
3

4
2

 

8
0

4
1

4
7

1
1

0
1

2
5

8
0

4
1

0
4

 o
p

t

8
0

4
1

7
1

8
0

4
1

4
7

8
0

4
1

4
7

8
0

4
1

0
0

1
1

0
2

0
7

8
0

4
1

2
1

8
0

4
1

1
3

8
0

4
1

1
3

1
1

0
3

0
3

8
0

4
1

1
1

8
0

8
2

1
4

8
0

2
2

1
4

8
0

4
1

1
8

8
0

4
1

5
3

1
1

0
1

0
9

8
0

4
1

5
38

0
4

1
6

1

1
1

0
1

0
0

8
0

8
2

1
4

 

8
0

4
1

1
7

8
0

4
1

1
08
0

3
2

4
1

8
0

2
3

5
2

9
0

3
2

3
1

8
0

2
3

3
5

1
1

0
1

1
6

8
0

8
2

1
4

1
1

0
1

1
2

8
0

2
3

5
4

8
0

4
1

8
9

1
3

4
4

4
1

1
0

6
3

4
1

1
0

4
8

1
6

4
9

1
1

0
1

0
8

8
0

3
2

1
2

 o
p

t
8

0
3

2
1

1

1
3

4
4 8
0

1
2

1
9

8
0

1
2

1
9

1
1

0
2

0
7

8
0

3
1

9
8

1
1

0
1

1
6

8
0

1
2

1
8

8
0

3
1

9
8

1
1

0
1

1
5

8
0

4
1

7
0



REAR ASSEMBLY

9
0

2
1

3
8

1
1

0
1

3
1

1
6

4
6

8
0

4
1

4
6

1
3

4
4

8
0

4
1

0
8

8
0

1
2

1
8

8
0

3
1

9
8

8
0

1
2

1
9

9
0

3
2

3
1

1
1

0
2

0
7

1
1

0
4

0
2

1
6

4
6

1
1

0
1

1
0

8
0

4
1

4
6

1
1

0
1

0
4

1
1

0
1

0
4

1
3

4
2

9
0

3
3

1
7

8
0

4
1

1
2

8
0

4
1

1
2

1
1

0
3

0
3

1
1

0
2

0
7

1
1

0
1

0
4

1
1

0
3

0
4

8
0

4
1

6
9

8
0

4
1

1
4

1
1

0
1

1
9

8
0

4
1

2
7

8
0

4
1

2
6

9
6

0
6

9
6

1
2

9
6

0
6

1
1

0
1

1
1

9
0

3
3

1
9

9
0

3
3

2
4

1
1

0
2

0
2

9
0

3
3

3
0

8
0

4
1

3
2

8
0

4
1

3
3

 o
p

t

8
0

8
2

1
4

8
0

4
1

5
2

9
0

3
3

1

9
0

3
2

3
1

1
1

0
1

1
7

8
0

4
1

5
6

1
3

2
0

1
3

4
2

9
0

3
3

1
6

9
0

3
3

1
8

1
3

2
0

1
1

0
1

2
4

8
0

2
3

3
2

8
0

1
2

1
5

1
3

4
4

8
0

4
1

0
9

1
1

0
1

0
9

1
6

4
9

8
0

4
1

2
8

8
0

4
1

5
2

1
1

0
1

1
4

8
0

4
1

2
9

 o
p

t

1
1

0
1

1
5

1
1

0
1

0
8

8
0

3
1

3
5

1
3

1
1

8
0

3
1

3
4

8
0

3
1

6
8

 o
p

t
1

1
0

1
1

6

9
0

3
3

4
1

8
0

2
3

3
5

8
0

4
1

2
2

1
3

4
6

8
0

4
1

5
2

8
0

4
1

6
8

8
0

4
1

4
0

1
1

0
1

0
9

 

8
0

4
1

1
0

 

8
0

4
1

0
9

 

8
0

4
1

2
2

1
1

0
1

2
5

8
0

4
1

8
4

 

8
0

4
1

5
2

1
3

4
6

8
0

4
1

0
2

8
0

4
1

4
8

8
0

4
1

0
6

 o
p

t

8
0

4
1

1
6

8
0

4
1

1
6

8
0

4
1

7
1

8
0

4
1

1
2



RADIO PLATE ASSEMBLY

8
0

4
1

5
0

8
0

4
1

5
6

8
0

4
1

7
2

8
0

4
1

7
8

9
0

3
2

3
1

1
4

3
8

T
R

A
N

S
P

O
N

D
E
R

 N
O

T
 I

N
C

L
U

D
E
D

1
1

0
1

2
2

             

1
4

9
3

1
4

9
3

1
6

0
2

1
6

0
2

1
6

0
2

8
0

4
1

7
8

8
0

4
1

7
8

8
0

4
1

7
8

8
0

4
1

5
6

8
0

4
1

3
6

B
A

T
T
E
R

Y
 N

O
T
 I

N
C

L
U

D
E
D

1
1

0
1

0
8

1
1

0
1

2
4

8
0

4
1

4
5

8
0

4
1

3
7

1
6

4
9

9
0

2
1

3
8

1
1

0
1

2
2

1
6

4
9

1
1

0
1

1
2

8
0

4
1

5
81
1

0
1

0
8

1
1

0
1

0
8

8
0

4
1

5
9

R
E
C

E
IV

E
R

 N
O

T
 I

N
C

L
U

D
E
D

8
0

4
1

5
1

8
0

4
1

5
1

1
1

0
1

0
9

1
0

7
0

9
0

3
1

3
5

1
1

0
1

1
2

1
1

0
1

2
4

1
1

0
1

1
2

8
0

4
1

5
1

8
0

4
1

7
8

1
1

0
1

0
8

8
0

4
1

2
3

N
O

T
 I

N
C

L
U

D
E
D

N
O

T
 I

N
C

L
U

D
E
D

8
0

4
1

5
4

8
0

4
1

5
7



9
0

3
1

6
7

9
0

3
3

4
7

9
0

3
1

6
8

1
6

0
3

2
3

 -
 R

e
d

1
6

0
3

2
0

 -
 W

h
it

e
*

1
6

0
3

2
1

 -
 Y

e
ll

o
w

*

1
6

0
3

2
2

 -
 O

ra
n

g
e
*

1
6

0
3

2
4

 -
 P

in
k
*

1
6

0
3

2
5

 -
 B

lu
e
*

1
6

0
3

2
6

 -
 P

u
rp

le
*

1
6

0
3

2
7

 -
 G

re
e
n

*

1
6

0
3

2
8

 -
 G

re
y
*

1
6

0
3

2
9

 -
 B

la
ck

*

9
0

3
3

3
2

9
0

3
3

3
2

9
0

3
3

3
3

9
0

3
3

3
6

9
0

3
1

7
1

9
0

3
1

7
5

9
0

3
3

3
2

9
0

3
1

6
8

9
0

9
4

0
5

9
0

9
4

0
5

1
3

7
0

9
0

3
1

7
7

9
0

3
1

7
8

1
6

0
3

0
6

 -
 P

u
rp

le

1
6

0
3

0
0

 -
 W

h
it

e
*

1
6

0
3

0
1

 -
 Y

e
ll
o

w
*

1
6

0
3

0
2

 -
 O

ra
n

g
e
*

1
6

0
3

0
3

 -
 R

e
d

*

1
6

0
3

0
4

 -
 P

in
k
*

1
6

0
3

0
5

 -
 B

lu
e
*

1
6

0
3

0
7

 -
 G

re
e
n

*

1
6

0
3

0
8

 -
 G

re
y
*

1
6

0
3

0
9

 -
 B

la
ck

*

9
0

3
1

6
6

SHOCK ASSEMBLY

#
9

0
3

3
3

2
 -

 R
e
v
is

io
n

-s
e
t 

R
C

C
 s

h
o

ck
s

#
9

0
3

3
3

4
 -

 R
C

C
 S

h
o

ck
-s

e
t 

sh
o

rt
 2

0
0

9
 (

2
)

#
9

0
3

3
3

5
 -

 R
C

C
 S

h
o

ck
-s

e
t 

lo
n

g
 2

0
0

9
 (

2
)

*
 -

 O
p

ti
o

n
a
l

9
0

3
1

7
9



RA
DI
O
 P

LA
TE
 M

O
UN

TI
NG

8
0

2
2

1
1

1
1

0
1

1
2

1
1

0
1

1
2

8
0

2
2

1
1

1
1

0
1

2
7

1
1

0
1

0
4

1
1

0
1

2
7

1
1

0
4

0
2

8
0

4
1

1
9

8
0

4
1

9
0

 o
p

t

8
0

4
1

6
4

1
1

0
2

0
7

1
6

6
7

1
1

0
1

1
3

8
0

2
2

1
1

1
6

6
7

1
1

0
1

1
3

8
0

2
2

1
1

1
6

5
0

1
1

0
1

0
0

1
6

5
0

1
1

0
1

2
4

9
0

3
3

3
4

9
0

3
3

3
4

1
6

4
9

8
0

4
1

6
5

8
0

2
2

1
1

8
0

4
1

3
8

1
1

0
1

0
4

1
1

0
1

2
7

1
1

0
1

2
4

1
1

0
1

1
2

8
0

4
1

6
2

8
0

4
1

6
2

1
1

0
1

1
0

8
0

2
2

1
1

9
0

1
2

5
5

1
3

1
2

1
3

1
1

8
0

2
2

1
1

8
0

4
1

3
9

8
0

2
3

6
1

1
1

0
2

0
7

1
1

0
1

0
9

1
1

0
1

0
8

1
1

0
1

0
9

8
0

2
3

6
1

9
0

3
3

3
4

9
0

3
3

3
4

1
6

4
9

1
6

4
9

1
6

5
0

8
0

4
1

1
9

8
0

4
1

9
0

 o
p

t



909559 - 19T

909556 - 16T

909519

909516

110107

909555 - 15T*

909557 - 17T*

909558 - 18T*

909560 - 20T*

G
EA

RB
O
X 
AS

SE
M
BL
Y

CL
UT

CH
 A
SS

EM
BL
Y

902411

902412

#802400 - 2 Speed gearbox LC (no shaft incl.) 

#804114 - 2 Speed shaft

110116

110112

 803225 - 59T*

803226 - 60T

803227 - 61T*

803222 - 54T

803223 - 55T*

* - Optional

110202

802404

110122

110122

803224 - 56T*

1342

1320

902413

1315

803231 1377

803236-(21T)*

110107

909516

6583

909520

802505

802509

* - Optional

6582 802507 803201803208

909519

803237-(22T)

803238-(23T)*
1311

803233-(16T)*

803234-(17T)

803235-(18T)*

#803230 Centax - 3WC Clutch set



FINAL ASSEMBLY
1

1
0

1
3

1

8
0

4
1

5
5

1
6

1
9

1
4

9
4

1
6

3
8

1
1

0
1

1
3

8
0

4
1

6
3 9

6
3

8

8
0

1
2

1
7

8
0

4
1

0
4

 o
p

t

N
o

t 
In

cl
u

d
e
d

8
0

1
2

1
7

N
o

t 
In

cl
u

d
e
d

N
o

t 
In

cl
u

d
e
d

8
0

4
1

0
1

N
o

t 
In

cl
u

d
e
d

N
o

t 
In

cl
u

d
e
d

N
o

t 
In

cl
u

d
e
d

N
o

t 
In

cl
u

d
e
d

8
0

4
1

1
5

1
1

0
1

1
9

1
1

0
1

2
9

1
1

0
1

0
4

8
0

4
1

2
5

 u
n

i

1
4

9
4

1
4

9
4

1
1

0
1

0
0

9
0

3
2

3
1

8
0

4
1

8
0

1
6

3
9

8
0

4
1

8
1

1
6

1
9

1
6

3
9

1
1

0
1

1
6

1
1

0
1

1
6

8
0

4
1

5
6

1
1

0
1

0
8

1
1

0
1

3
1

1
1

0
1

0
8

8
0

4
1

8
9

 s
ir

io
 (

o
p

t)



ART. DESCRIPTION
804000 Serpent 733 1/10 4WD KIT

MANUAL & DECALS804000 SERPENT 733 1/10  
  
MANUAL, DECALS  
804183 Manual / ref guide 733 
804182 Decal sheet 733 (2)
1886 Decal serpent black/white 1/10 (2)
1888 Decal serpent chrome 1/10 (2) 
  
RADIO INSTALLATION / BATTERY  
1070 Grommet rubber soft (4) 
1639 Collar alu 2.1+setscrew (4) 
804136 Battery holder 
804137 Radioplate 733 
804151 Receiver box 
804154 Servo levers steering (3) 
804155 Servo levers throttle (3) 
804156 Brake lever / battery spacers 
804158 Servo mount spacers 
804159 Steeringservo mount 
804162 Radioplate support (2) 
804181 Throttle spring (2) 
  
SERVO SAVER AND STEERING  
1650 Balls 6mm / imbus (4)         
802260 Track-rod 47mm l+r (2) 
802261 Track-rod 47mm L+R Titan (2) Optional
804120 Servo saver axle 
804124 Servo saver Spring 
804130 Servo saver nut 
804131 Servo saver shaft 
804154 Servo levers steering (3) 
804157 Servo saver set nylon 
902138 Rod 23mm set (2)        
903231 Balljoint set 14+6+2         
  
FUEL TANK AND PARTS  
1434 Pressure nipple angled 
1437 Seal shaped for fuelcap (2)    
1438 Fuelcap AFL white shaped seal       
1493 Nipple brass m3 (4)          
1602 Body clips small (10)          
804149 Tank inserts frame 
804172 Tank 733  75cc 
804178 Tank-support alu+rubber cover (3) 
804179 Covers rubber tankmount (2)   
  
SHOCK ABSORBERS
804187 Oil set 733 diff-shock (3)  
903166 Rod shockabsorber short (2)          
903168 Frame shockabsorber nylon        
903226 Rod shockabsorber short Ti-Ni (2) Optional
903232 Springwasher alu light (4)   Optional
903175 Foam insert (4)                
903177 Shocknut alu (2)          
903178 Housing shock alu short (2)        
903186 C+g-clip/washer RCC shock (12) 
903332 Shock RCCX revision set 
903333 X-ring RCCX shock (10) 
903334 Shock-set RCCX  short (2) 
903336 Insert RCCX 2009 shock (2) 
903347 Balljoint short shock  (4)

  
SHOCK SPRINGS  
160300 Spring white L23 (2.3/13) (2)      
160301 Spring yellow L23 (2.8/16) (2)     
160302 Spring oranje L23 (3.4/19.5) (2) 
160303 Spring red L23 (4.1/23.5) (2)   
160304 Spring pink L23 (4.0/28) (2)     
160305 Spring blauw L23 (5.8/33) (2)    
160306 Spring paars L23 (6.8/39) (2)    
160307 Spring groen L23 (8/45.5) (2)    
160308 Spring grijs L23 (9/51.5) (2)    
160309 Spring black L23 (10/57) (2)     
160310 Spring-set L23 (5x2)             
  
CHASSIS / RADIO PLATE  
804135 Chassis 733 3mm 
804137 Radioplate 733 carbon 
804162 Radioplate support (2) 
  
BODYMOUNTS FR and RR  
1667 Body clip medium (10)          
802211 Bodymount adjustable front  (3) 
802212 Body-mount alu (2 long+1short) Optional
802361 Bodymount adjustable rear (2) 
802362 Body-mount alu short rear (2) Optional
804164 Bodyplate front 
804165 Bumperplate 
  
FRONT SECTION  
1650 Balls 5.8mm /setscrews  hex (4) 
411048 Adjust Nut for Front Suspension 
411063 Pivot Ball Upper Suspension Arm 
801218 Wheeladaptor FR alu (2)    
801219 Ball 8.5mm alu short (4)       
802260 Track-rod 47mm l+r (2) 
802261 Track-rod 47mm L+R Titan (2) Optional
802335 Arb ball 3mm (2)     
803240 Cvd shaft-set complete pro (2) 
803241 Cvd driveshaft pro (2)         
802352 Cvd insert (2)                 
802354 Pin 3x9.8mm (4)                
803134 Spacer arb RR 720 (2)    
803198 Adj nut nylon (10)            
803212 Steeringblock 1 degr. L+R 
803211 Steeringblock 0 degr. L+R Optional
804100 Belt Front 40S3M195 Orange Optional
804104 Belt Front 40S3M195 Low Friction 
804110 Wishbone front lw L+R 
804111 Wishbone front up L+R 
804115 Exhaust mount spring 
804117 Pivot pin fr lw (2) 
804118 Pivot pin fr up (2) 
804119 Bumper 733 foam (2) 
804120 Servo saver axle 
804121 Shaft middle 
804134 Bracket middle axle 
804138 Shocktower front 
804141 Antiroll bar fr 1.8mm 
804142 Antiroll bar fr 2.2mm Optional
804143 Antiroll bar fr 2.5mm Optional
804144 Antiroll bar fr 2.8mm Optional
804177 Antirollbar set front (4) Optional
804145 Exhaust spring mount 
804147 Diff pully front 

SERPENT 733 PARTS LIST



804153 Eccenters front 
804154 Servo levers steering (3) 
804160 Bearing bracket upper fr 
804161 Suspension bracket fr L+R 
804164 Bodyplate front 
804165 Bumperplate 
804166 Bearingblock fr L 
804167 Bearingblock fr R 
804170 Suspension bracket fr  
808214 Spacer-set caster          
902138 Rod 23mm set (2)        
903231 Balljoint set 14+6+2         
MIDDLE SECTION  
804101 Belt Side 40S3M378 Orange 
804104 Belt Front 40S3M195 Low Friction Optional
804113 Pully middle (2) 
804123 Belt tensioner 
804149 Tank inserts frame 
804150 Rollbar 733 
804162 Radioplate support (2) 
804163 Chassis stiffner 
804172 Tank 733 75cc 
901255 Belt tensioner set                
903316 Bearingblock-2sp-r 966 
903317 Bearingblock-2sp-l 966 
  
REAR SECTION  
1647 Balls 6mm (4)                 
1650 Balls 6mm / imbus (4)         
801218 Wheeladaptor FR ipu alu (2)    
802332 Driveshaft (2)                 
802335 Arb ball 3mm (2)     
803134 Spacer arb RR 720 (2)    
803135 Arb RR 2.5mm             
803168 Arb RR 2.3mm  Optional
804102 Belt Rear 40S3M186 Orange 
804106 Belt Rear 40S3M186 Low Friction Optional
804108 Upright 733 
804109 Wishbone rear lw L+R 
804112 Pully 2sp shaft (2) 
804114 2-speed shaft 
804116 Pivot pin rr lw (2) 
804122 Bearingblock rr up 
804128 Rearplate wide 
804129 Rearplate narrow Optional
804132 Suspension bracket rr fr wide  
804133 Suspension bracket rr fr narrow Optional
804139 Shocktower rear 
804140 Camberlink bracket rear 
804146 Shim conical 3x2mm (4) 
804148 Diff pully rear 
804152 Eccenters rear 
804168 Bearingblock rr 
902138 Rod 23mm set (2)        
903231 Balljoint set 14+6+2         
  
TRANSMISION  
801215 Wheelaxle 
801218 Wheeladaptor FR alu (2)    
802332 Driveshaft (2)                 
803240 Cvd shaft-set complete pro (2) 
803241 Cvd driveshaft pro (2)         
802352 Cvd insert (2)                 
802354 Pin 3x9.8mm (4)                
804100 Belt Front 40S3M195 Orange 
804101 Belt Side 40S3M378 Orange 
804102 Belt Rear 40S3M186 Orange 
804104 Belt Front 40S3M195 Low Friction Optional
804105 Belt Front 40S3M378 Low Friction Optional

804106 Belt Rear 40S3M186 Low Friction Optional
804112 Pully 2sp shaft (2) 
804113 Pully middle (2) 
804114 2-speed shaft 
804121 Shaft middle 
804147 Diff pully front 
804184 Front one-way axle set Optional
804185 Front solid axle Optional
804148 Diff pully rear 
804171 Geardiff uni 733  
804173 Geardiff revisionset  
804174 Geardiff housing 
804176 Geardiff x-ring (4) 
804187 Oil set 733 diff-shock (3)
804188 Gear diff outdrive (2)
901255 Belt tensioner  set                
  
BRAKE SYSTEM  
9612 Special ventilated brake-disk 
804156 Brake lever / battery spacers 
804169 Brakepully adaptor 
804180 Brake / throttle wires (2) 
903304 Brake plate (2) 
903316 Bearingblock-2sp-r 966 
903317 Bearingblock-2sp-l 966 
903318 Brake cam 966 
903319 Brake bushing (2) 
903324 Brake spring (2) 
903330 Brakeplate / pad set 
  
2-SPEED GEARBOX  
1320 Ballbearings 6x10 fl anged (2) 
1342 Ballbearing 6x13 hs (2)         
9638 Spacer 2-speed alu             
802400 2-speed LC (light compact) set   
802403 Spring 2-speed soft (2) 
802404 2-speed clutch shoes set LC 
803222 Gear 2-speed wc (2e) 54T     
803223 Gear 2-speed wc (2e) 55T     
803224 Gear 2-speed wc (2e) 56T     
803225 Gear 2-speed wc (1e) 59T     
803226 Gear 2-speed wc (1e) 60T     
803227 Gear 2-speed wc (1e) 61T     
902411 Drivefl ange with onway        
902412 Adaptor 2-speed LC 
902413 Flange 2-speed LC    
902420 Rol-pin 5x5mm 2-speed LC (2)     
  
CLUTCH SYSTEM  
1311 Ballbearings 5x8x4 (2)          
1315 Ballbearings 5x10x4 (2)         
1377 Axial bearing 5x10              
1388 Thrust-bearing 5x10 ceramic Optional
6503 Conus fl ywheel 7mm long (3)    
6582 Centax clutchnut 
6583 Centax adj nut              
6586 Centax coilspring 
802505 Centax-3 spring cup 
802507 Centax-3 fl yweights (3)    
802509 Centax-3 clutch-shoe yellow 
803205 Centax-3 clutch-shoe red Optional
803201 Centax supportwasher alu 
803208 Centax-3 fl ywheel 31mm        
803230 Centax-3wc clutch-set          
803231 Centax-3wc clutchhousing       
803233 Centax-3wc gear alu 16T        
803234 Centax-3wc gear alu 17T        
803235 Centax-3wc gear alu 18T        
803236 Centax-3wc gear alu 21T        



803237 Centax-3wc gear alu 22T        
803238 Centax-3wc gear alu 23T        
909516 Centax II spacer axialbearing      
909519 Shim centax 5x08x0.1(2)x0.3(1) 
  
ENGINE MOUNTS  
804125 Engine mount top (uni)
804125 Engine mount top 
804126 Engine mount lw rr 
804127 Engine mount lw fr
804189 Engine mount top (sirio)
  
BALL-BEARINGS  
1311 Ballbearings 5x8x4 (2)          
1312 Ballbearing 5x8 mm fl ange        
1315 Ballbearings 5x10x4 (2)         
1320 Ballbearings 6x10 met fl ange (2  
1342 Ballbearing 6x13 hs (2)         
1344 Ballbearing 10x15 hs (2)        
1346 Ballbearing 12x18 hs (2)        
1377 Axial bearing 5x10              
401134 Ballbearing 4x7 (2)  
          
FASTENING MATERIALS  
1646    Steel balls 6mm M3 (4)
1647    Steel balls 6mm (4)
1650     Balls 6mm/setscrew hex (4)
110303 E-clip 5.0 (10) 
110304 E-clip 7.0 (10) 
110402 Nut nylock M3 (10) 
110129 Screw allen cilinderhead  m3x10 (10) 
110107 Screw allen cilinderhead  m3x16 (10) 
110100 Screw allen countersunk m3x10 (10) 
110127 Screw allen countersunk m3x12 (10) 
110131 Screw allen countersunk m3x16 (10) 
110122 Screw allen countersunk m3x6 (10) 
110104 Screw allen countersunk M3x8 (10) 
110131 Screw allen roundhead m2,5x10  (10) 
110130 Screw allen roundhead m2,5x6  (10) 
110109 Screw allen roundhead m3x10 (10) 
110112 Screw allen roundhead m3x12 (10) 
110111 Screw allen roundhead m3x14 (10) 
110110 Screw allen roundhead m3x16 (10) 
110128 Screw allen roundhead m3x5 (10) 
110108 Screw allen roundhead m3x6 (10) 
110124 Screw allen roundhead m3x8 (10) 
110113 Screw allen roundhead m4x8 (10) 
110126 Screw philips roundhead 2.5x10 (10) 
110125 Screw philips roundhead 2.5x8 (10) 
110117 Setscrew allen m3x12 (10) 
110116 Setscrew allen m3x3 (10) 
110115 Setscrew allen m3x4 (10) 
110114 Setscrew allen m3x8 (10) 
110120 Setscrew allen m4x10 (10) 
110119 Setscrew allen m4x6 (10) 
110401 Washer 3.2x7 (10) 
110404 Washer 6x8x0,3 (10) 
801217 Wheelnut m4 fl anged          
804186 Screw set 733 (196) 

MERCHANDISING
1872 Rucksack Serpent (35x45cm) black
1873 Rucksack Serpent (48x61cm) black
1883 Banner Serpent S-logo 2x1m nylon
190100 T-shirt Serpent black (S)
190101 T-shirt Serpent black (M)
190102 T-shirt Serpent black (L)
190103 T-shirt Serpent black (XL)
190104 T-shirt Serpent black (XXL)
190110 Sweater hooded Serpent black (S)
190111 Sweater hooded Serpent black (M)
190112 Sweater hooded Serpent black (L)
190113 Sweater hooded Serpent black (XL)
190114 Sweater hooded Serpent black (XXL)
1980 Large bag Serpent
1998 Serpent Cap black/orange



Serpent Model Racing Cars BV
Herenweg 29 IIA, 2105 MB - Heemstede
The Netherlands,  Europe#
8
0
4
1
8
3
 M

an
u
al

 /
 r

ef
 g

u
id

e 
7
3
3
 


